VEVOR

Affordable. Reliable. Home Improvement.

OUTDOOR STORAGE BENCHES

MODEL: DL-RSB05 / DL-RSB05S


https://manualsfile.com

VEVOR  »oonismes

BENCHES
Affordable. Reliable. Home Improvement.

MODEL:DL-RSB05 / DL-RSB05S

This is the original instruction, please read all manual instructions carefully
before operating. VEVOR reserves a clear interpretation of our user
manual. The appearance of the product shall be subject to the product you
received. Please forgive us that we won't inform you again if there are any
technology or software updates on our product.


https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
A Front Panel 1
B Back Panel 1
C Right Panel 1
D Left Panel 1
E Bottom Panel 1
F Top Panel 1
G M4*10 2
H Cushion 1
| M6*30 Bolt 14
J Washer 14
K Hinge Support 2
L Bolt for Hinge Support



https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
M —< Wrench 1
N & Allen Key 1

EXTRA PARTS

PART FIGURE DESCRIPTION QTY
G (—y M4*10 1
| Ty M6*30 Bolt 2
J Washer 2



https://manualsfile.com

ATTENTION:

Keep children away during assembly. This item contains small parts that
can be dangerous forchildren.

Children should always be under direct adult supervision while using this
product.

Do not discard of any of the packaging until you have checked that you
have all of the parts and fittings required.

Carefully remove the contents from the package. If any parts are missing,
do not attempt to use the product until they have been obtained.

Make sure that each bolt needed for all steps matches the corresponding
figure ensure proper assembly.

Before the complete installation, do not tighten the screws all the way.
You can first tighten the screws to 50%, and then once the entire assembly
is complete, you can fully tighten all the screws


https://manualsfile.com

Attach Right Panel (C) to Back Panel (B) using Bolts (I) and

STEP1 )
Washers (J).Hand tighten only.
I X2 Oy
J x2 0
Attach Front Panel (A) to Right Panel (C)using Bolts
STEP?2 (I) and Washers (J).Hand tighten only.
| X2 o
J x2 ©



https://manualsfile.com

Attach Left Panel (D) to Back Panel (B),Front Panel(A) using

STEP 3 .
Bolts (1) and Washers (J).Hand tighten only.
| x4 Cn
J x4 ©
Attach Bottom Panel (E) to Panel(A,B,C, D) using Bolts (I) and
STEP 4 Washers (J).Hand tighten only.
I X6 T
J x6 ©



https://manualsfile.com

sing Bolts

~
=
=
<
(3]
> o
- —
=3 =
o
o o g
= =
s < 5
o D o
3 £ 2
2 S )
Ty oy
3 3 £
o)
c = <
© ®© s
o c =
o O
o © 2
F o -
o 2 =
£ = =]
c S5
S I P
S = s
=
A@ o
)
\(
d |
[Te) ~ © V]
o < o [ T
w m X X
= =
(%)) O (0} X g =



https://manualsfile.com

Place cushion (H).

STEP 7

Now please enjoy your new Wicker Storage Bench.

H

H x1 &<&

Cleaning and Maintenance

We recommend the use of furniture covers to protect the Wicker Storage
Benchwhen not in use.

Inspect and tighten allbolts on a regular basis to ensure proper
performanceand safety.


https://manualsfile.com

Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

UK

REP

EC

REP

YH CONSULTING LIMITED. C/O YH Consulting
Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
Mainzer Landstr.69,
60329 Frankfurt am Main.


https://manualsfile.com



https://manualsfile.com



https://manualsfile.com

VEVOR

Affordable. Reliable. Home Improvement.

EAWKI DO MAGAZYNOWANIA NA ZEWNATRZ
MODEL: DL-RSBO5 / DL-RSBO5S


https://manualsfile.com

V E Vo R PRZECHOWYWANIE NA ZEWNATRZ
EAWKI

Affordable. Reliable. Home Improvement.

MODEL:DL-RSBO5 / DL-RSB0O5S

To jest oryginalna instrukcja, przed uzyciem nalezy uwaznie przeczyta¢ wszystkie
instrukcje. VEVOR zastrzega sobie jasng interpretacje naszej instrukcji obstugi.
Wyglad produktu bedzie zalezat od produktu, ktéry otrzymates. Prosimy o
wybaczenie, ze nie poinformujemy Cie ponownie, jesli w naszym produkcie pojawig
sie jakiekolwiek aktualizacje technologiczne lub oprogramowania.


https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
A Front Panel 1
B Back Panel 1
C Right Panel 1
D Left Panel 1
E Bottom Panel 1
F Top Panel 1
G M4*10 2
H Cushion 1
| M6*30 Bolt 14
J Washer 14
K Hinge Support 5
L

Bolt for Hinge Support



https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
M e i Wrench 1
N g Allen Key 1
EXTRA PARTS
PART FIGURE DESCRIPTION QTY
G (o M4*10 1

M6*30 Bolt 2

-
J Washer 2



https://manualsfile.com

UWAGA:

Trzymaj dzieci z dala od siebie podczas montazu. Ten przedmiot zawiera mate czesci, ktére
moze by¢ niebezpieczne dla dzieci.

Dzieci powinny zawsze znajdowac sie pod bezposrednim nadzorem osoby dorostej podczas korzystania z tego urzadzenia.
produkt.

Nie wyrzucaj zadnego elementu opakowania, dopdki nie sprawdzisz, czy jest ono

posiadaja wszystkie niezbedne czesci i osprzet.

Ostroznie wyjmij zawartos¢ z opakowania. Jesli brakuje jakichkolwiek czesci, nie prébuj
uzywac produktu, dopdki ich nie uzyskasz.

Upewnij sig, ze kazda $ruba potrzebna do wszystkich krokéw pasuje do odpowiedniej

Rysunek zapewnia prawidtowy montaz.

Przed catkowitym montazem nie dokrecaj sSrub do konhca.
Najpierw dokre¢ sruby do 50%, a nastepnie po catkowitym ztozeniu

jest kompletny, mozesz w petni dokreci¢ wszystkie sruby


https://manualsfile.com

Przymocuj prawy panel (C) do tylnego panelu (B) za pomocg $rub (I) i

STEP 1 4 ,
Podktadki (). Dokrecac tylko recznie.
I X2 Cugy
J x2 ©
Przymocuj panel przedni (A) do panelu prawego (C) za pomocg $rub
STEP 2
(I) i podktadki (J). Dokrecac tylko recznie.
| X2 o
J x2 ©



https://manualsfile.com

Przymocuj lewy panel (D) do tylnego panelu (B), przedniego panelu (A) za pomocg

STEP 3 )
Sruby (I) i podktadki (J). Dokrecac tylko recznie.
I X4 O
J x4 ©
Przymocuj dolny panel (E) do panelu (A, B, C, D) za pomoca $rub (I) i
STEP 4 Podktadki (J). Dokrecac tylko recznie.
| X6 =~
J x6 ©



https://manualsfile.com

Przymocuj panel gérny (F) do panelu tylnego (B) za pomocg $rub
STEP 5
(@) za poi 9
G x2 Oww
STEP 6 Dokre¢ wspornik zawiasu za pomocg klucza (M).
K x2° i
L x4
M x1 —



https://manualsfile.com

Umie$¢ poduszke (H).
STEP 7

Zapraszamy do korzystania z naszej nowej tawki wiklinowej ze schowkiem.

Czyszczenie i konserwacja Zalecamy

stosowanie pokrowcéw na meble w celu ochrony tawy wiklinowej, gdy nie jest uzywana.

Regularnie sprawdzaj i dokrecaj wszystkie sruby, aby zapewni¢ wtasciwg prace i

bezpieczenstwo.


https://manualsfile.com

Producent: Shanghaimuxinmuyeyouxiangongsi Adres:

Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu, szanghaj 200000 CN.
Importowane do AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD NSW 2122 Australia

Importowane do USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim Place, Rancho
Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting Limited Biuro

REP WIELKIE] BRYTANIL | 147, Centurion House, London Road, Staines-upon-

Thames, Surrey, TW18 4AX

E-CrossStu GmbH

Przedstaw]ciel UE Mainzer Landstr.69,

60329 Frankfurt nad Menem.



https://manualsfile.com



https://manualsfile.com



https://manualsfile.com

VEVOR

Affordable. Reliable. Home Improvement.

PANCHE PORTAOGGETTI PER ESTERNI

MODELLO: DL-RSBO05 / DL-RSB05S


https://manualsfile.com

VEVOR STOCCAGGIO ESTERNO

PANCHE
Affordable. Reliable. Home Improvement.

MODELLO: DL-RSBO05 / DL-RSB05S

Queste sono le istruzioni originali, si prega di leggere attentamente tutte le
istruzioni del manuale prima di utilizzare il prodotto. VEVOR si riserva la
piena interpretazione del manuale utente. L'aspetto del prodotto dipendera dal
prodotto ricevuto. Vi preghiamo di non informarvi ulteriormente in caso di
aggiornamenti tecnologici o software relativi al nostro prodotto.


https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
A Front Panel 1
B Back Panel 1
C Right Panel 1
D Left Panel 1
E Bottom Panel 1
F Top Panel 1
G M4*10 2
H Cushion 1
| M6*30 Bolt 14
J Washer 14
K Hinge Support 5
L

Bolt for Hinge Support



https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
M e i Wrench 1
N g Allen Key 1
EXTRA PARTS
PART FIGURE DESCRIPTION QTY
G (o M4*10 1

M6*30 Bolt 2

-
J Washer 2



https://manualsfile.com

ATTENZIONE:

Tenere lontani i bambini durante il montaggio. Questo articolo contiene piccole parti che
puo essere pericoloso per i bambini.

| bambini devono sempre essere sotto la diretta supervisione di un adulto durante I'utilizzo di questo
prodotto.

Non gettare via alcun imballaggio prima di aver verificato che

avere tutti i pezzi e gli accessori necessari.

Estrarre con cautela il contenuto dalla confezione. Se mancano parti, non utilizzare il
prodotto finché non le si e recuperate.

Assicurarsi che ogni bullone necessario per tutti i gradini corrisponda al corrispondente

figura garantire il corretto montaggio.

Non stringere completamente le viti prima di aver completato l'installazione.
Puoi prima stringere le viti al 50% e poi una volta I'intero gruppo
e completo, puoi stringere completamente tutte le viti


https://manualsfile.com

Fissare il pannello destro (C) al pannello posteriore (B) utilizzando i bulloni (1) e

STEP1
Rondelle (J). Serrare solo a mano.
I X2 gy
J x2 ©
Fissare il pannello anteriore (A) al pannello destro (C) utilizzando i bulloni
STEP 2
(1) e rondelle (J). Serrare solo a mano.
| X2 Cwy
J x2 ©



https://manualsfile.com

Fissare il pannello sinistro (D) al pannello posteriore (B), pannello anteriore (A) utilizzando

STEP 3
Bulloni (1) e rondelle (J). Serrare solo a mano.
I X4 Cn
J x4 ©
Fissare il pannello inferiore (E) al pannello (A, B, C, D) utilizzando i bulloni (1) e
STEP 4
Rondelle (J). Serrare solo a mano.
| X6 =~
J x6 ©



https://manualsfile.com

zando i bulloni

ello posteriore (B) utiliz:

(F) al pann

uperiore

ello s

Fissare il panni

a brugola.

ompletamente tutti i bulloni utilizzando la chiave

(G). Serrare ct

ompletamente il supporto della cerniera

ngere ¢

tri

Si

STEP 5

X2

STEP 6

X2~

X4  (m



https://manualsfile.com

Posizionare il cuscino (H).

STEP 7

Ora godetevi la vostra nuova panca portaoggetti in vimini.

Pulizia e manutenzione Si consiglia

I'uso di fodere per mobili per proteggere la panca portaoggetti in vimini quando non viene
utilizzata.

Ispezionare e serrare regolarmente tutti i bulloni per garantire prestazioni

adeguate e sicurezza.


https://manualsfile.com

Produttore: Shanghaimuxinmuyeyouxiangongsi Indirizzo:

Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu, shanghai 200000 CN.

Importato in AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD NSW 2122
Australia

Importato negli USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim Place,
Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting Limited
RAPPRESENTANE DEL REGNO UNITO Ufficio 147, Centurion House, London Road, Staines-

upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH

Rappresentaifte della CE Mainzer Landstl’69,

60329 Francoforte sul Meno.



https://manualsfile.com



https://manualsfile.com



https://manualsfile.com

VEVOR

Affordable. Reliable. Home Improvement.

BANCOS DE ALMACENAMIENTO PARA EXTERIORES
MODELO: DL-RSB05 / DL-RSB05S


https://manualsfile.com

VEVO R ALMACENAMIENTO AL AIRE LIBRE

BANCOS
Affordable. Reliable. Home Improvement.

MODELO: DL-RSB05 / DL-RSB05S

Estas son las instrucciones originales; lea atentamente todas las instrucciones del
manual antes de utilizarlo. VEVOR se reserva el derecho de interpretar su
manual de usuario. La apariencia del producto dependera del producto que haya
recibido. Le rogamos que nos disculpe si no le informamos de nuevo si hay
actualizaciones tecnoldgicas o de software en nuestro producto.


https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
A Front Panel 1
B Back Panel 1
C Right Panel 1
D Left Panel 1
E Bottom Panel 1
F Top Panel 1
G M4*10 2
H Cushion 1
| M6*30 Bolt 14
J Washer 14
K Hinge Support 5
L

Bolt for Hinge Support



https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
M e i Wrench 1
N g Allen Key 1
EXTRA PARTS
PART FIGURE DESCRIPTION QTY
G (o M4*10 1

M6*30 Bolt 2

-
J Washer 2



https://manualsfile.com

ATENCION:

Mantenga a los nifios alejados durante el montaje. Este articulo contiene piezas pequefas que...
Puede ser peligroso para los nifios.

Los nifios siempre deben estar bajo la supervision directa de un adulto mientras utilizan este producto.
producto.

No deseche ninguno de los envases hasta que haya comprobado que

Tiene todas las piezas y accesorios necesarios.

Retire con cuidado el contenido del paquete. Si falta alguna pieza, no intente utilizar el producto hasta
obtenerla.

Asegurese de que cada perno necesario para todos los pasos coincida con el correspondiente

Figura asegurar un correcto montaje.

Antes de completar la instalacion, no apriete los tornillos completamente.
Primero puedes apretar los tornillos al 50%, y luego una vez que todo el conjunto esté apretado.

esta completo, puedes apretar completamente todos los tornillos


https://manualsfile.com

Fije el panel derecho (C) al panel posterior (B) usando pernos (I) y

STEP 1
Arandelas (J).Apretar inicamente a mano.
I X2 Cagy
J x2 ©
Fije el panel frontal (A) al panel derecho (C) con pernos
STEP 2
(I) y Arandelas (J).Apretar tnicamente a mano.
| X2 o
J x2 ©



https://manualsfile.com

Conecte el panel izquierdo (D) al panel posterior (B) y al panel frontal (A) usando

STEP 3
Pernos (1) y arandelas (J). Apretar Unicamente con la mano.
I X4 O
J x4 ®©
Fije el panel inferior (E) al panel (A, B, C, D) usando pernos (I) y
STEP 4 )
Arandelas (J).Apretar Unicamente a mano.
| x6 T~
J x6 ©



https://manualsfile.com

Fije el panel superior (F) al panel posterior (B) usando pernos
STEP 5 .
(G) Apriete completamente todos los pernos con la llave Allen.
G x2 Omy
STEP 6
K x2° i
L x4
M x1 —



https://manualsfile.com

Coloque el cojin (H).

STEP 7

Ahora disfrute de su nuevo banco de mimbre con almacenamiento.

Limpieza y mantenimiento

Recomendamos el uso de fundas para muebles para proteger el banco de almacenamiento
de mimbre cuando no esté en uso.

Inspeccione y apriete todos los pernos periddicamente para garantizar el

rendimiento y la seguridad adecuados.


https://manualsfile.com

Fabricante: Shanghaimuxinmuyeyouxiangongsi Direccion:

Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu, shanghai 200000 CN.

Importado a AUS: SIHAO PTY LTD. 1 ROKEVA STREET, EASTWOOD, NSW 2122,
Australia

Importado a EE. UU.: Sanven Technology Ltd. Suite 250, 9166 Anaheim Place,
Rancho Cucamonga, CA 91730

YH CONSULTING LIMITADA. A/C YH Consulting Limited
Oficina 147, Centurion House, London Road, Staines-

REPRESENTANTE DEL REINO UNIDO

upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH

Representantp de la CE Mainzer Landstr.69,

60329 Francfort del Meno.



https://manualsfile.com



https://manualsfile.com



https://manualsfile.com

VEVOR

Affordable. Reliable. Home Improvement.

FORVARINGSBANKAR FOR UTOMHUS
MODELL: DL-RSBO5 / DL-RSB05S


https://manualsfile.com

VEVOR FORVARING UTOMHUS

BANKAR
Affordable. Reliable. Home Improvement.

MODELL: DL-RSBO05 / DL-RSB05S

Detta &r originalinstruktionerna, vanligen las alla instruktioner noggrant innan du
anvander produkten. VEVOR forbehaller sig en tydlig tolkning av var
anvandarmanual. Produktens utseende ska vara beroende av den produkt du
mottagit. Vi ber om ursakt for att vi inte kommer att informera dig igen om det
finns nagra teknik- eller programuppdateringar for var produkt.


https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
A Front Panel 1
B Back Panel 1
C Right Panel 1
D Left Panel 1
E Bottom Panel 1
F Top Panel 1
G M4*10 2
H Cushion 1
| M6*30 Bolt 14
J Washer 14
K Hinge Support 5
L

Bolt for Hinge Support



https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
M e i Wrench 1
N g Allen Key 1
EXTRA PARTS
PART FIGURE DESCRIPTION QTY
G (o M4*10 1

M6*30 Bolt 2

-
J Washer 2



https://manualsfile.com

UPPMARKSAMHET:

Hall barn borta under monteringen. Denna produkt innehaller smadelar som
kan vara farligt for barn.

Barn bor alltid vara under direkt vuxendvervakning nar de anvander detta
produkt.

Slang inte ndgon av forpackningarna forran du har kontrollerat att du

har alla delar och tillbehdér som behgvs.

Ta forsiktigt ut innehallet ur férpackningen. Om nagra delar saknas, forsok inte
anvanda produkten forran du har fatt tag pa dem.

Se till att varje bult som behévs fér alla steg matchar motsvarande

figur sékerstall korrekt montering.

Dra inte at skruvarna helt fore installationen.
Du kan forst dra at skruvarna till 50 %, och sedan dra at hela enheten en gang.

ar klar kan du dra at alla skruvar helt


https://manualsfile.com

Fast hoger panel (C) p& bakpanelen (B) med hjalp av bultar (1) och

STEP 1 ) ot o
Brickor (J). Dra endast at for hand.
I X2 Cugy
J x2 ©
Fast frontpanelen (A) pa den hogra panelen (C) med bultar
STEP 2 ) ot o
(1) och brickor (J). Dra endast at fér hand.
| X2 Cwy
J x2 ©



https://manualsfile.com

Fast vanster panel (D) pa bakpanelen (B), frampanelen (A) med hjalp av

STEP 3 i ot g
Bultar (1) och brickor (J). Dra endast at fér hand.
I X4 Cn
J x4 ©
Fast bottenpanelen (E) pa panelen (A, B, C, D) med hjalp av bultar (1) och
STEP 4 Brickor (J). Dra endast at for hand.
| X6 =~
J x6 ©



https://manualsfile.com

panelen (F) p& den bakre panelen (B) med bultar

st den dvre

(G). Dra at alla bultar helt med insex

nyckeln.

sstodet helt med hjalp av nyckel (M).

Dra &t gangjarn

STEP 5

G x2 O

STEP 6



https://manualsfile.com

STEP 7 Placera kudden (H).

Nu kan du njuta av din nya forvaringsbank i rotting.

Rengoring och underhall Vi

rekommenderar anvandning av mébeldverdrag for att skydda rottingbénken nar den inte
anvands.

Inspektera och dra &t alla bultar regelbundet for att sékerstélla korrekt prestanda

och sékerhet.


https://manualsfile.com

Tillverkare: Shanghaimuxinmuyeyouxiangongsi Adress:

Shuangchenglu 803nongl11hao1602A-1609shi, baoshanqu, shanghai 200000 CN.
Importerad till Australien: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD NSW
2122 Australien

Importerad till USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim Place,
Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting Limited

Kontor 147, Centurion House, London Road, Staines-

Storbritannipns republikane

upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH

EG-representant Mainzer Landstr.69,

60329 Frankfurt am Main.



https://manualsfile.com



https://manualsfile.com



https://manualsfile.com

VEVOR

Affordable. Reliable. Home Improvement.

BUITEN OPBERGBANKEN

MODEL: DL-RSBO05 / DL-RSB05S


https://manualsfile.com

VEVOR =
BANKEN

Affordable. Reliable. Home Improvement.

MODEL: DL-RSBO05 / DL-RSB05S

Dit is de originele handleiding. Lees alle instructies zorgvuldig door voordat u het product
gebruikt. VEVOR behoudt zich het recht voor om de gebruiksaanwijzing duidelijk

te interpreteren. Het uiterlijk van het product is afhankelijk van het product dat u hebt
ontvangen. Neemt u het ons niet kwalijk dat we u niet meer op de hoogte stellen van
eventuele technologische of software-updates voor ons product.


https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
A Front Panel 1
B Back Panel 1
C Right Panel 1
D Left Panel 1
E Bottom Panel 1
F Top Panel 1
G M4*10 2
H Cushion 1
| M6*30 Bolt 14
J Washer 14
K Hinge Support 5
L

Bolt for Hinge Support



https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
M e i Wrench 1
N g Allen Key 1
EXTRA PARTS
PART FIGURE DESCRIPTION QTY
G (o M4*10 1

M6*30 Bolt 2

-
J Washer 2



https://manualsfile.com

AANDACHT:

Houd kinderen uit de buurt tijdens de montage. Dit artikel bevat kleine onderdelen die

kan gevaarlijk zijn voor kinderen.

Kinderen moeten altijd onder direct toezicht van volwassenen staan tijdens het gebruik van dit product.
product.

Gooi geen verpakking weg voordat u heeft gecontroleerd of u

beschikken over alle benodigde onderdelen en fittingen.

Haal de inhoud voorzichtig uit de verpakking. Als er onderdelen ontbreken, probeer het product dan
niet te gebruiken totdat u deze hebt ontvangen.

Zorg ervoor dat elke bout die nodig is voor alle stappen overeenkomt met de bijbehorende

figuur zorgen voor een correcte montage.

Draai de schroeven nog niet helemaal vast voordat u de installatie uitvoert.
Je kunt de schroeven eerst tot 50% aandraaien en dan de hele montage

is voltooid, kunt u alle schroeven volledig vastdraaien


https://manualsfile.com

Bevestig het rechterpaneel (C) aan het achterpaneel (B) met behulp van bouten (1) en

STEP 1
Ringen (J).Alleen met de hand vastdraaien.
I X2 Cugy
J x2 ©
Bevestig het voorpaneel (A) aan het rechterpaneel (C) met bouten
STEP 2 _ )
(1) en ringen (J). Alleen met de hand vastdraaien.
| X2 Cwy
J x2 ©



https://manualsfile.com

Bevestig het linkerpaneel (D) aan het achterpaneel (B) en het voorpaneel (A) met behulp van

STEP 3
Bouten (I) en ringen (J). Alleen met de hand vastdraaien.
| X4 Gy,
J x4 ©
Bevestig het onderste paneel (E) aan het paneel (A, B, C, D) met behulp van bouten (1) en
STEP 4 Ringen (J).Alleen met de hand vastdraaien.
| X6 T
J x6 ©



https://manualsfile.com

het achterpaneel (B).

Bevestig het bovenpaneel (F) met bouten aan

(G). Draai alle bouten volledig vast met de inbussleutel.

ndersteuning volledig vast met behulp van de sleutel (M).

o
8
g
g
=)
4 ©
/ /&
|
Te] © / J
2 =
W x @ ﬂ Av_.A x
- =
()] o w X g =



https://manualsfile.com

STEP 7

Plaats kussen (H).
Veel plezier met uw nieuwe rieten opbergbank.

Reiniging en onderhoud Wij

adviseren het gebruik van meubelhoezen om de Wicker Storage Bench te beschermen

wanneer deze niet in gebruik is.

Controleer alle bouten regelmatig en draai ze goed vast om een goede werking

en veiligheid te garanderen.



https://manualsfile.com

Fabrikant: Shanghaimuxinmuyeyouxiangongsi Adres:

Shuangchenglu 803nongl11hao1602A-1609shi, baoshanqu, shanghai 200000 CN.

Geimporteerd naar AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD NSW
2122 Australié

Geimporteerd naar de VS: Sanven Technology Ltd. Suite 250, 9166 Anaheim Place,
Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. T.a.v. YH Consulting Limited
VK REP Kantoor 147, Centurion House, London Road, Staines-
upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH

EC REP Mainzer Landstr.69,

60329 Frankfurt am Main.



https://manualsfile.com



https://manualsfile.com



https://manualsfile.com

VEVOR

Affordable. Reliable. Home Improvement.

BANCS DE RANGEMENT EXTERIEURS

MODELE : DL-RSB05 / DL-RSB05S


https://manualsfile.com

VEVOR STOCKAGE EXTERIEUR

BANCS
Affordable. Reliable. Home Improvement.

MODELE : DL-RSB05 / DL-RSB05S

Ceci est le mode d'emploi d'origine. Veuillez lire attentivement l'intégralité du manuel avant
utilisation. VEVOR se réserve le droit d'interpréter clairement ce manuel d'utilisation.

L'apparence du produit dépend du produit que vous avez regu. Veuillez nous excuser pour
les éventuelles mises a jour technologiques ou logicielles.


https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
A Front Panel 1
B Back Panel 1
C Right Panel 1
D Left Panel 1
E Bottom Panel 1
F Top Panel 1
G M4*10 2
H Cushion 1
| M6*30 Bolt 14
J Washer 14
K Hinge Support 5
L

Bolt for Hinge Support



https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
M e i Wrench 1
N g Allen Key 1
EXTRA PARTS
PART FIGURE DESCRIPTION QTY
G (o M4*10 1

M6*30 Bolt 2

-
J Washer 2



https://manualsfile.com

ATTENTION:

Tenir les enfants éloignés pendant le montage. Cet article contient de petites pieces qui

peut étre dangereux pour les enfants.

Les enfants doivent toujours étre sous la surveillance directe d'un adulte lorsqu'ils utilisent cet appareil.
produit.

Ne jetez aucun des emballages avant d'avoir vérifié que vous

avoir toutes les piéces et accessoires nécessaires.

Retirez soigneusement le contenu de I'emballage. Si des piéces sont manquantes, n'utilisez
pas le produit avant de les avoir récupérées.

Assurez-vous que chaque boulon nécessaire a toutes les étapes correspond au boulon correspondant.

figure assurer un assemblage correct.

Avant l'installation compléte, ne serrez pas complétement les vis.
Vous pouvez d'abord serrer les vis a 50 %, puis une fois I'ensemble de I'assemblage

est terminé, vous pouvez serrer complétement toutes les vis


https://manualsfile.com

Fixez le panneau droit (C) au panneau arriere (B) a l'aide des boulons (l) et

STEP1
Rondelles (J). Serrer a la main uniquement.
I X2 gy
J x2 ©
Fixez le panneau avant (A) au panneau droit (C) a l'aide de boulons
STEP 2
(I) et rondelles (J). Serrer a la main uniquement.
| X2 Cwy
J x2 ©



https://manualsfile.com

Fixez le panneau gauche (D) au panneau arriere (B) et au panneau avant (A) a l'aide

STEP 3
Boulons (1) et rondelles (J). Serrer a la main uniquement.
I X4 Cn
J x4 ©
Fixez le panneau inférieur (E) au panneau (A, B, C, D) a l'aide des boulons (1) et
STEP 4 Rondelles (J). Serrer & la main uniquement.
| X6 T
J x6 ©



https://manualsfile.com

'aide de boulons

re (B)al

upérieur (F) au panneau arriél

er completement le support de charniére

STEP 5

G x2 O

STEP 6

X2 S
x4



https://manualsfile.com

Placer le coussin (H).

STEP 7

Profitez maintenant de votre nouveau banc de rangement en osier.

Nettoyage et entretien Nous

recommandons l'utilisation de housses de meubles pour protéger le banc de rangement en
osier lorsqu'il n'est pas utilisé.

Inspectez et serrez régulierement tous les boulons pour garantir des

performances et une sécurité optimales.


https://manualsfile.com

Fabricant : Shanghaimuxinmuyeyouxiangongsi Adresse :
Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu, shanghai 200000 CN.

Importé en Australie : SIHAO PTY LTD. 1 ROKEVA STREET, ASTWOOD NSW 2122,
Australie

Importé aux Etats-Unis : Sanven Technology Ltd. Suite 250, 9166 Anaheim Place,
Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. A/S YH Consulting Limited,
Représentant fu Royaume-Uni bureau 147, Centurion House, London Road, Staines-

upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH

REPRESENTRNT DE LA CE Mainzer Landstrﬁg,
60329 Francfort-sur-le-Main.



https://manualsfile.com



https://manualsfile.com



https://manualsfile.com

VEVOR

Affordable. Reliable. Home Improvement.

OUTDOOR-AUFBEWAHRUNGSBANKE
MODELL: DL-RSB05 / DL-RSB05S


https://manualsfile.com

VEVOR LAGERUNG IM FREIEN

BANKE
Affordable. Reliable. Home Improvement.

MODELL: DL-RSBO5 / DL-RSB05S

Dies ist die Originalanleitung. Bitte lesen Sie alle Anweisungen sorgfaltig durch, bevor
Sie das Gerat in Betrieb nehmen. VEVOR behalt sich das Recht vor, die
Bedienungsanleitung klar und deutlich zu interpretieren. Das Aussehen des Produkts
hangt vom gelieferten Produkt ab. Bitte haben Sie Versténdnis dafiir, dass wir Sie
nicht erneut uber Technologie- oder Software-Updates informieren.


https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
A Front Panel 1
B Back Panel 1
C Right Panel 1
D Left Panel 1
E Bottom Panel 1
F Top Panel 1
G M4*10 2
H Cushion 1
| M6*30 Bolt 14
J Washer 14
K Hinge Support 5
L

Bolt for Hinge Support



https://manualsfile.com

PARTS &HARDWARE LIST

PART FIGURE DESCRIPTION QTY
M e i Wrench 1
N g Allen Key 1
EXTRA PARTS
PART FIGURE DESCRIPTION QTY
G (o M4*10 1

M6*30 Bolt 2

-
J Washer 2



https://manualsfile.com

AUFMERKSAMKEIT:
Halten Sie Kinder wahrend der Montage fern. Dieser Artikel enthélt Kleinteile,

kann fur Kinder geféhrlich sein.

Kinder sollten bei der Verwendung dieses Geréats immer unter direkter Aufsicht von Erwachsenen stehen.
Produkt.

Werfen Sie die Verpackung nicht weg, bevor Sie iberprift haben, dass Sie

alle erforderlichen Teile und Armaturen haben.

Entnehmen Sie den Inhalt vorsichtig aus der Verpackung. Sollten Teile fehlen, verwenden Sie das Produkt
erst, wenn Sie diese erhalten haben.

Stellen Sie sicher, dass jede fir alle Schritte bendétigte Schraube mit der entsprechenden

Abbildung, um eine ordnungsgemafe Montage sicherzustellen.

Vor der vollstdndigen Montage die Schrauben nicht ganz festziehen.
Sie kdnnen die Schrauben zunéchst zu 50 % anziehen und dann, wenn die gesamte Baugruppe

Wenn die Schraube vollstandig festgezogen ist,


https://manualsfile.com

Befestigen Sie die rechte Platte (C) mit den Schrauben (1) an der Riickplatte (B) und

STEP 1
Unterlegscheiben (J). Nur mit der Hand festziehen.
I X2 Cuey
J x2 ©
Befestigen Sie die Frontplatte (A) mit Schrauben an der rechten Platte (C).
STEP 2
(1) und Unterlegscheiben (J). Nur mit der Hand festziehen.
| X2 (g
J x2 ©



https://manualsfile.com

Befestigen Sie das linke Paneel (D) an der Riickwand (B), der Frontwand (A) mit

STEP 3
Schrauben (I) und Unterlegscheiben (J). Nur mit der Hand festziehen.
| X4 G
J x4 ©
Befestigen Sie die untere Platte (E) mit den Schrauben (I) an den Platten (A,B,C,D) und
STEP 4
Unterlegscheiben (J). Nur mit der Hand festziehen.
| X6 T
J x6 ©



https://manualsfile.com

der hinteren Platte (B).

Befestigen Sie die obere Platte (F) mit Schrauben an

(G). Ziehen Sie alle Schrauben mit einem Inbusschliissel vollstandig fest.

nierhalterung mit dem Schraubenschliissel (M) vollstéandig fest.

Bitte ziehen Sie die Schar

STEP 5

X2

STEP 6

X2~

X4  (m



https://manualsfile.com

Kissen (H) platzieren.

STEP 7

Und nun viel Freude mit Ihrer neuen Korbbank mit Stauraum.

Reinigung und Wartung: Wir empfehlen

die Verwendung von Mébelabdeckungen, um die Korbbank mit Stauraum zu schiitzen, wenn sie nicht
verwendet wird.

Uberpriifen und ziehen Sie alle Schrauben regelméaRig fest, um ordnungsgeméRe Leistung

und Sicherheit zu gewéhrleisten.


https://manualsfile.com

Hersteller: Shanghaimuxinmuyeyouxiangongsi Adresse:

Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu, Shanghai 200000 CN.

Importiert nach AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD NSW 2122
Australien

Importiert in die USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim Place,
Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting Limited,
Biro 147, Centurion House, London Road, Staines-upon-

Thames, Surrey, TW18 4AX

Britische Republil

E-CrossStu GmbH

EG-Verfreter Mainzer Landstr.69,
60329 Frankfurt am Main.



https://manualsfile.com



https://manualsfile.com



https://manualsfile.com

